
Initial Environmental Examination (Draft) 
 

 
 
 
 
 
Project Number: 50050-004 
July 2017 
 
 
 
 

PRC: Guangxi Regional Cooperation and Integration 

Promotion Investment Program – Tranche 2 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Prepared by the Guangxi Zhuang Autonomous Region Government for the Asian Development Bank. 

  



 

 

This initial environmental examination is a document of the borrower. The views expressed herein do 

not necessarily represent those of ADB's Board of Directors, Management, or staff, and may be 

preliminary in nature. Your attention is directed to the “terms of use” section on ADB’s website. 

 

In preparing any country program or strategy, financing any project, or by making any designation of 
[...]
Source: EIRs & EITs 



 

32 

 

B. Project Rationale 

75. Unrealized potential in regional cooperation and investment. The border areas of both 
the PRC and Viet Nam have been identified as key areas of accelerated development, taking 
advantage of opportunities offered by regional cooperation and investment, particularly in terms 
of improving cross-border connectivity and promoting cross-border economic activities. However, 
opportunities for regional cooperation and investment in the border areas of Guangxi and its 
neighboring provinces in Viet Nam have not been fully tapped. This has resulted in inefficient 
transport and trade operations along the GMS North-South Economic Corridor and unrealized 
economic growth potential in the border areas and beyond in both Guangxi and northern Viet 
Nam. This project will improve connectivity in these border areas thus achieving better regional 
cooperation and investment. 

76. Difficulties in attracting investment for small and medium enterprises (SMEs) in border 
areas. SMEs are generally less developed in border areas with weaker capacities and 
competitiveness, especially in their start-up phases. They have limited access to bank credit and 
often have difficulties in hiring and retaining managerial staff and skilled labor. This project will 
provide support to help these SMEs operate in border areas, develop growth strategies, train 
Chinese and Vietnamese workers, and improve their organizational and management capacities. 
Business development services are a critical element in supporting SME development in border 
areas, which will be strengthened via this project. In tranche 2, education and training will also be 
provided for highly specialized skills in the aerospace and aeronautic industries and the medical 
and pharmaceutical professions. 

77. Difficulties in adopting new technologies. New technologies such as e-commerce are 
important for accessing markets at and beyond borders. Guangxi still faces constraints in cross-
border e-commerce development. These constraints include (i) high start-up costs and 
technological complexities discouraging investments in e-commerce; (ii) fragmented market 
without market leaders to provide demonstration effect; (iii) lack of dedicated e-commerce parks 
to provide one-stop services covering information and communications technology, payment and 
settlement, logistics and customs clearance; and (iv) weak capacity in terms of lack of trained 
professionals and actual practitioners with sufficient knowledge of international best practices. 
This project will improve the e-commerce platforms for cross-border trade, transaction settlement, 
customs clearance and other items. 

78. Poor connectivity in linking key economic points of interest across the border. While 
physical connectivity between Guangxi and Viet Nam has been generally improved in recent 
years, there are still gaps in cross-border transport links. These include (i) the lack of expressways 
or high-grade trunk roads linking the economic enters in Guangxi and Viet Nam; (ii) low density 
and poor conditions of feeder roads in the border area, particularly those linking the border 
economic zones on both sides of the border; and (iii) insufficient number of border bridges with 
low through-put capacity. This project will improve the transport network and road conditions in 
the border area, and through-put capacities at selected border control points.  

C. Subproject 1: Chongzuo Sino-Vietnam Border Economic Cooperation Zone 
demonstration project (phase I) 

79. This subproject is located in the Chongzuo Sino-Vietnam Border Economic Cooperation Zone 
in Xinhe Town in Chongzuo (see Figure 1), involving the (i) construction of four new roads and 
upgrading of two existing roads totaling 19.847 km with total land take area of 54.21 ha, (ii) 



 

33 

 

construction of a new wastewater treatment plant with 10,000 m3/d design treatment capacity and 
having a land take of 2.47 ha, and (iii) installation of 21.91 km of wastewater collection pipelines. 
It is in accordance with the Chongzuo Jiangzhou District Urban Master Plan (amendment) (2014-
2030) and the Xinhe Town Master Plan. Table 15 describes the scope of this subproject. The 
BECZ has a planned area of 28.4 km2 (= 2,840 ha) under the management of the Chongzuo 
Jiangzhou District Economic Industrial Park Management Committee. Total land take from this 
subproject constitutes approximately 2% of the size of the BECZ. Planned land uses within the 
BECZ include residential, commercial, recreational, municipal services such as schools and 
hospitals etc, tourism, logistics and warehouse, and industrial. Industrial land use has been 
planned to occupy 206.35 ha (= 7.3%), mainly consists of a manganese and aluminum processing 
industrial park and a sugar cane circular economy industrial park. The proposed subproject is 
located in the sugar cane circular economy industrial park involving sugar cane product 
processing enterprises with mainly locally harvested sugar canes, and circular economy in the 
sense that the waste products from sugar cane processing are used by other enterprises in the 
industrial park for the processing of agricultural fertilizers and animal feeds. A plan environmental 
impact report19 has been prepared for the BECZ in April 2017 assessing potential impacts from 
the construction and operation of the BECZ, and provided measures to manage and mitigate 
potential environmental impacts arising from the development and operation of the BECZ. The 
plan EIR concluded that with sound management and diligent implementation of environmental 
management measures, potential environmental impacts from the development and operation of 
the BECZ. These measures include separation of storm water and wastewater collection and 
treatment, emphasis on water re-use and energy conservation, rejection of industrials with high 
water and energy consumption as tenants, collection and treatment of chemical waste and 
municipal solid waste in accordance with applicable regulations. All industrial enterprises in the 
BECZ will have to undergo environmental impact assessment process in accordance with the 
Directory for the management of construction project environmental impact assessment 
categorization (MEP Decree [2015] No. 33) (item #52 in Table 2) and all industrial wastewater will 
have to be pretreated to comply with the Class 3 standard of the Integrated Wastewater Discharge 
Standard (GB 8978-1996) (see Table 11) before discharging into public sewers. 

Table 15: Description of subproject 1 components 

Subproject Component Description 

1 

 

Roads 4 primary trunk roads with dual-2 lane and design speed of 40 km/h: 
� Xinde Road: new, 2,630 m long, 26 m wide 
� Xingong Avenue: new, 2,710 m long, 30 m wide 
� Xinghe Avenue: upgrade, 4,604 m long, 30 m wide 
� Huaqiao Avenue: upgrade, 1,040 m long, 30 m wide 
2 secondary trunk roads with dual-1 lane and design speed of 30 km/hr: 
� Huancheng South Road: new, 3,481 m long, 18 m wide 
� Binjiang Avenue: new, 5,382 m long, 18 m wide 
TOTAL ROAD LENGTH = 19.847 km 
TOTAL LAND TAKE = 54.21 ha 

2 Wastewater treatment plant 10,000 m3/d treatment capacity 

TOTAL LAND TAKE = 2.47 ha 

3 Wastewater collection pipeline 21.91 km wastewater collection pipelines 

Source: FSR 

                                                

19 Guangxi Yuhong Environmental Protection Consulting Co. Ltd. 2017. Chongzuo City Jiangzhou District Economic 
Industrial Park environmental impact report (for review version). Prepared for the Chongzuo Jiangzhou District 
Economic Industrial Park Management Committee. April 2017. 



 

34 

 

 

80. Roads and traffic flow forecast. All six roads will be paved with asphalt concrete. Figure 2 
shows the locations of these roads within the BECZ. Figure 3 shows the cross-sectional views of 
the roads. Table 16 presents the traffic flow forecast for the six subproject roads, indicating that 
by the design horizon year 2033, the four primary trunk roads would have more than 11,000 
vehicles per day dominated by small and mid-size passenger cars with large and container trucks 
making up less than 10% of the traffic. 

 

Figure 2: Locations of subproject roads within the Chongzuo Sino-Vietnam Border 
Economic Cooperation Zone in Xinhe Town 

 

 

Binjiang Avenue 

Huaqiao Avenue 

Xinghe Avenue 

Huancheng South 
Road 

Xinde Road 

Xingong Avenue 

Source: FSR 

Huancheng South Road & 

Binjiang Avenue 
Xinghe Avenue & Huaqiao Avenue 



 

35 

 

 

Figure 3: Cross-sectional views of roads in subproject 1 

 

Table 16: Traffic flow forecast for the proposed roads in subproject 1 

Road 
Daily Traffic Flow (vehicles/day) in Year 

2023 2025 2033 

Xinde Road 9210 11755 15002 

Xingong Avenue 7358 9389 11985 

Xinghe Avenue 7072 9023 11518 

Huaqiao Avenue 7286 9299 11870 

Huancheng South Road 4136 5155 6423 

Binjiang Avenue 4088 5094 6350 

Notes: 
Composition of vehicle types: 

(i) Small passenger cars: 46.09% 
(ii) Mid-size passenger cars: 21.93% 
(iii) Small trucks: 13.90% 
(iv) Mid-size trucks: 9.13% 
(v) Large trucks: 4.69% 
(vi) Container trucks: 4.26% 

Peak hour flow = 6.63% of daily flow 

Day:night traffic flow ratio = 75%:25% of daily traffic flow 

Source: FSR 

 

81. Wastewater collection and treatment. .Figure 4 shows the locations of the proposed 
WWTP and the wastewater collection pipeline alignments within the Chongzuo Sino-Vietnam 
BECZ in Xinhe town. High density polyethylene (HDPE) pipes ranging from 400 mm to 1200 mm 
in diameter will be installed by open and cut method for wastewater collection. The wastewater 
treatment plant will adopt the dynamic membrane bioreactor (DMBR) process, which combines 
the technologies in membrane bioreactor, bio-membrane and anerobic-anoxic-oxic process. 
Figure 5 shows the treatment process. Disinfection will be by ultraviolet (UV) irradiation. Sludge 
dewatering will be by belt press. 

 

Xinde Road Xingong Avenue 
Source: FSR 



 

36 

 

 

Figure 4: Locations of wastewater treatment plant and wastewater collection pipelines 
within the Chongzuo Sino-Vietnam Border Economic Cooperation Zone in Xinhe Town 

 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Proposed wastewater 
treatment plant 

Proposed wastewater 
collection pipeline 

Source: FSR 

Influent 

Coarse screen, Intake pump 

Fine screen 

Sedimentation tank 

DMBR 

UV disinfection 

Export of screened 
materials & sediment 

Sludge dewatering 

Export of dewatered 
sludge 



 

37 

 

 
 
 
 
 
 

Figure 5: Wastewater treatment process flow diagram 

 

82. The WWTP will treat both pretreated (by industrial enterprises mostly sugar cane processing 
industries in the BECZ) industrial wastewater and municipal wastewater from the BECZ. For 
discharging industrial wastewater into public sewer, the industrial wastewater must be pretreated 
to meet Class 3 standard prescribed in PRC’s Integrated wastewater discharge standard (GB 
8978-1996) (item #109 in Table 2). Table 17 presents the influent and effluent qualities. The 
effluent will be treated to Class 1B standard prescribed in the Discharge standard of pollutants for 
municipal wastewater treatment plant (GB 18918-2002) (item #124 in Table 2). The treated 
effluent will be discharged into the Heishui River which has category III water quality. 

Table 17: Influent and effluent qualities for the wastewater treatment plant 

Item Concentration of Parameters in mg/L 

COD BOD5 NH3-N SS TP 

Influent quality ≤ 500 ≤ 300 ≤ 40 ≤ 400 ≤ 4.0 

Effluent quality (Class 1B standard) ≤ 60 ≤ 20 ≤ 15 ≤ 20 ≤ 1 

Removal rate ≥88% ≥93.3% ≥62.5% ≥95% ≥75% 

Source: FSR 

 

D. Subproject 2: Dongxing Changhu Road (east section) construction project 

83. This subproject is located in Dongxing (see Figure 1) involving the construction of the new 
east section of the Changhu Road and ancillary works for utility provisions along the alignment 
such as the installation of water supply and wastewater collection pipelines, and conduits for 
electricity (from the national grid) and communication cables. This road section will be 3,706 m 
long and 62 m wide, with the western end approximately 200 m east of the Luofu River. It will be 
a primary trunk road with dual-3 lanes and design speed of 60 km/h. Road pavement will be by 
cement concrete. Traffic flow forecast estimates 13,123 vehicles/day in 2022 and 23,718 
vehicles/day in 2030. This subproject is in accordance with the Dongxing Urban Master Plan 
(2013-2030).  

84. Total permanent land take would be 25.2 ha. Temporary land take would be about 11.7 ha, 
which would include 0.2 ha for the construction camp and staging area, and 11.5 ha for temporary 
storage of excavated spoil (which will all be re-used on other road projects in Dongxing). The road 
would cross the upstream sections of the Dagoulong Reservoir (for irrigation) and the Xiangche 
Creek drainage ditch. Culverts will be constructed for the passage of these water bodies 
underneath the road. Figure 6 shows the alignment of the proposed road and nearby environ. 
Figure 7 presents a cross-sectional view of the dual-3 lane road. 

 

Effluent 

Source: FSR 



 

38 

 

 

Figure 6: Aerial photograph showing the proposed alignment of Changhu Road east 
section and nearby environ 

 

 

 

Figure 7: Cross-sectional view of Changhu Road east section 
 

E. Subproject 3: Infrastructure development for Longzhou Border Economic Cooperation 
Zone 

85. This subproject is located in the Poverty Alleviation Industrial Park within the Longzhou BECZ 
in Longzhou (see Figure 1). It is in accordance with the Longzhou County Urban Master Plan, the 
Longzhou County Shuikou Town Master Plan and the Longzhou County Shuikou Border Trade 
Poverty Alleviation Industrial Park Master Plan. The Poverty Alleviation Industrial Park occupies 

Changhu Road 
east section 

Dagoulong 
Reservoir Nayong 

Reservoir 

Xiangche 
Creek 

Huangqiaoshu 
Village 

Source: EIT 

Luofu River 

Source: EIT 



 

39 

 

an area of 305 ha with the purpose of attracting dry fruit processing enterprises in particular 
processing of nuts (such as cashew nuts and pistachio nuts) imported from Viet Nam, providing 
local employment and contributing to poverty alleviation. Longzhou accounts for approximately 
70% of the national cashew nut import total, which in 2016 reached 198,000 t. A plan 
environmental impact report (EIR)20 for the BECZ was prepared in 2015, indicating adequate 
municipal infrastructure such as water supply (Longzhou County Water Treatment plant with 
22,000 m3/d capacity), and wastewater treatment (Longzhou County Wastewater Treatment Plant 
with 20,000 m3/d capacity). The plan EIR suggested measures to mitigate potential environmental 
impacts and indicated that potential environmental impacts would be acceptable if the 
management committee implements these measures. The subproject involves the construction 
of five roads totaling 9.729 km and ancillary works for utility provisions such as installation of 
drainage and water supply pipelines. Total land take has been estimated to be 30.81 ha, which 
accounts for approximately 10% of the size of the Poverty Alleviation Industrial Park. Four are 
new roads and one is an existing road for upgrading. Road pavement for all roads will be asphalt 
concrete. Table 18 describes the scope of this subproject. Table 19 presents the traffic flow 
forecast, indicating more than 11,000 vehicles/day would travel on each of the five roads in year 
2033, and Yuanbian Road would have the highest traffic flow with more than 19,000 vehicles/day. 
Figure 8 shows the locations of the proposed subproject roads within the BECZ and Figure 9 
shows the typical cross-sectional views of these roads.   

 
Table 18: Description of the subproject roads 

Name of Road Description 

1 Hengsi Road 2.182 km long, 40 m wide, new dual-2 lane primary trunk road with 40 km/h design speed 